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TEST REPORT

Estoblilshod 19438

140 Standard Street <« El Segundo, California 90245.3832 + voice 310.322.4993 - fax 310.322.6681

GLENAIR/ALERT PLATING CO. DATE March 10, 2011
9939 Glenoaks Blvd LAB NO. B54755 pg.l of 1
Sun Valley, CA 91352 CUST P.O. 2659

SAMPLE NO. 42227
ATTN: Mussadiqg Hussain RECEIVED 1-21-11

SaMPLE: (1)1 pc: Braid Assembly using Braid 103-051-032 and Flanged
bulk head fitting with Nickel-PTFE plating (Code AM)

(2)1 pc: Braid Assembly using Braid 100-003A1000 and Flanged
bulk head fitting with Nickel-PTFE plating(Code AM)

(3)1 pc: Flanged bulk heasd fitting with Nickel-PTFE plating(Code AM)

(Photographs taken at beginning of the test,after 500 hours and at the
conclusion of the test)

SALT SPRAY (FOG) TEST PER ASTM B117-09

PARTS WERE EXPOSED 500 hours and continued to 1000 hours
SAMPLE RETURNED FOR CUSTOMER EVALUATION

D.D. Resistance IAW SAE AS85049

Sample Number Prior to Test After Test (Millohms)
L. 3.60 5.10
2. A48 62
3. 02 024
Conclusions:

On Samples 1 & 2 Braided Assemblies - the flange hole in which the nylon cord suspends
the part in the chamber indicates a lifting of the Teflon coating. Viewing at 100 power
indicates no base metal, showing the silver plate substrait.

c
Sample 3 shows no area corrosion or plating delamination. -
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The test report shall nol be reproduced excepl In full, without tho wrilten approval of the taboratory. N - e
This report applies only 1o tho malerials tested. The recording of false, fictitious, or fraudulent K. Krishnan -

stataments or entries on tho certificate may be punished as a felony under fedoral law., Laborat ory Supervi sor Materishs Tossng Laboratory
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HHA TEST REPORT
SANACHEM

Qsraatishes V1048

140 Sizndarsd Straet « El Sogunda, Callloray 90245,3032 » vaice 310.322.4993 = Iax 310.932.6681

GLENAIR/ALERT PLATING CO. DATE March 10, 2011
9539 Glencaks Blvd LAB NO. 854755 pg.10f )
8un Valley, CA 91382 CUST P.0. 2659

SAMPLE NO, 42227
ATTN: Muasadiq Hussain RECEIVED 1-21-11

saets: (1)1 pes Braid Assemhly using Braid 103-051-032 and Flangad
bulk head ficting with Nickal-PTFE plating{Code AM)

{2)1 pe: Braid Assenbly using Braid 100-003A1000 and Flanged
bulk head f£itting with Nickel-PTPRE plating({Code AM)

(3)1 po: Planged bulk heasd Eitting with Nickel-PTPE plating(Code AM)

{FPhotographs r.aken at beginning of the test,aftar 300 hours and at the
conclusian of the test)

SALY SPRAY (PCG) TRST PER ASTH B117-08

PARTS WERE EXPOSED 500 hours and continued to 1000 hours
SAMPLE BRTURNED FOR CUSTOMER EVALUATION

D.C. Resisiance IAW SAE AS85049

Sample Number PriortoTest  After Test (Millokms)
L 3,60 5.10
2, 48 62
3, .02 024
Conclusions:

On Samples | & 2 Braided Assemblies - the flange hole in which the nylon cord suspends
the part in the chamber Indicates a lifting of the Teflon coating, Viewing at 100 power
indicates no base metal, showing the silver plate substrait,

Sample 3 shaws no area corrosion or plating delamination, @

Acese drtee

K. Krighnan
Laboratory Suparvisor
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